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plan code description plan code description

001 617364 UM.HD.BOLT PN765/7965 043 615905 NOSE HDS7665

002 617161 FLAT WASHER RNC57 044 615903 DRIVER GUIDE COVER HDS

003 617342 EXHAUST COVER PN765 045 615901 STEPPED PIN HDS

004 615866 PU WASHER HDS 046 615931 LATCH** HDS

006 617343 HEX.SOC.HD.BOLT+SW PN765 047 403713 E-RING 3

007 615868 SPACER HDS 048 617354 NOSE ASSEMBLY PN765

008 615869 PISTON STOPPER** HDS 049 617355 UM.HD.BOLT PN765

009 615927 SPACER HDS 050 004238 SUB# 900592 WASHER,LOCK #

010 615870 SPRING** HDS 051 617356 COVER PN765

011 615871 O RING** HDS 052 617357 HEX.SOC.HD.BOLT+SW PN765

012 617344 PISTON HEAD VALVE PN765 053 615917 BRACKET HDS

013 615873 O RING** HDS 054 615938 LOCK NUT M6 DIN985 HDS

014 615874 SEAL HDS 055 615909 POSITIONING BUSHING HDS

015 617345 CAP ASSEMBLY PN765 056 615908 MAGAZINE HDS7665

016 615875 O RING** HDS 057 402167 (OBS)SCREW,SHC. M4x6 DIN

017 615929 PISTON ASSEMBLY HDS7665 058 615912 PUSHER HDS7665

018 615876 CYLINDER SPACER HDS 059 617359 FLAT.HD.BOLT PN765

019 615877 O RING** HDS 060 615913 SPRING HDS

020 615878 O RING** HDS 061 615923 ROLLER HDS

021 615930 O RING** HDS 062 617360 ROLLED PIN PN765

022 617269 O RING** RNC70 063 617361 SHAFT PN765

023 617346 CYLINDER ASSEMBLY PN765 064 615916 SPRING HDS

024 615880 BUMPER** HDS 065 615915 STOPPER HDS

025 615881 SEAL DRIVER HDS7665 066 401254 NUT,LOCK PN765-HDS

026 615883 GASKET** HDS 067 615926 STAR WASHER HDS

027 615885 STEPPED PIN HDS 068 617362 HEX.SOC.HD.BOLT PN765

028 617347 BODY PN765 069 615925 SAFETY ADJUST. LEVER HDS

029 615918 GASKET HDS 070 615889 SAFETY LEVER HDS

030 617188 END CAP RNC57 071 615941 HEX.SOC.HD.BOLT+SW HDS

031 617348 AIR PLUG,320-SERIES PN765 072 615924 UPPER SAFETY LEVER HDS

032 615936 HEX.SOC.HD.BOLT+SW HDS 073 615887 GUIDE SAFETY LEVER HDS

033 615940 UM.HD.BOLT M6X20 HDS 074 615888 COMPRESSION SPRING HDS

034 402486 RING,RETAINING 075 617363 LOGO LABEL PN765

035 617349 VALVE ASSY. PN765-7965 076A 574513 MODEL LABEL CONTACT PN765

036 615902 SPRING HDS 076B 574515 MODEL LABEL SEQUENT.PN765

037A 615933 BUMP FIRE TRIGGER HDS-PN 077 574516 WARNING LABEL PN765

037B 615932 SEQ.FIRE TRIGGER HDS+PN 0 0 0

038 615922 GASKET** HDS 0 0 0

039 615886 BOTTOM HDS 0 0 0

040 617353 HEX.SOC.HD.BOLT+SW PN765 0 0 0

041 615906 SET PLATE HDS 0 0 0

042 904690 VIS CHC M6X20 P.230 0 0 0
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